CONSOLIDATION TEST DATA

Project: Calvert Cliffs Nuclear PR Location: Calwvert County, MD Project No,: GTX-6880
Boring No.: B-414 Tested By: md Checked By: jdt
Sample Nc.: 8-17 Test Date: 03/26/06 Depth: 68-7C

Test No,: C-30 Sample Type: tube Elevation; ---

Soil Description: Moist, dark greenish gray clay (CH}, $7% passing $200 sieve, inundated @ 0,5 tsf
Remarke: System G - Compression Ratic: 0.28, Recompression Ratic: .04

Applied Pinal Void Strain T50 Fitting Coefficient of Consclidation

3 Stress Digplacement Ratic at End 8q.RE. Log Sg.Rt. Tog Ave.
tef in % win min in*2/sec in*2/sec in®*2/sec

¥ I 0.5 ¢.009877 1.402 0.9¢ 0.0 G.C 3.,62e-002 0.00e+000 %.62e-002
2 1 2 0,01616 1.386 1.62 0.1 0.0 1.22e-002 3.28e-002 1.77e-002
3 2 G.03051 1,352 3.08 0.1 6.¢ 7.60e-003 3.20e~-002 1.23e-002
4 4 0.07763 1,237 7.76 ¢, ¢.0 7.46a-003 1.75e-002 1.05e-002
1 8 0.1354 1,097 13,654 ¢.2 ¢.0 3, 34e~003 2,97e-002 &,00e~003
6 4 0.1306 1.108 13,06 G.1 0.0 €.00e-003 ¢.00e+000C €.00e-002
7 2 0.1245 1.124 12.45 3 6.8 3.85e-004 g.10e-004 5.22e-004
g 4 G.1282 1.118 12,82 8.1 0.0 6.08e-003 C.00e+00C 6.08e-003
g a8 0.1402 1.086 14.02 g.6 ¢6.0° 1.01e-003 G.00e+00¢ 1.0ie-003
io 16 0.1985 C.944 18.85 4.1 ¢.0 1.39e-004 0.00e+000C 1.39e-004%
iz 32 0.2824 ¢, 781 28.24 23,4 ¢G.C 2,03e-005 0, 00e+000 2.03e-00%
12 8 ¢,264¢ 0,784 26 .46 6.1 ¢.0 7.08a-005% 0.00e+000 7.08e-00%
13 2 G, 236 0.853 23.60 3%.7 c.0 1.16e-008 0.00e+000 1.16e-008%
14 0.5 0.2113 0.933 21.13 57.5 ¢.0 8.62e-006 G.00e+000 8.62e-006
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step

10 of 14
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| Project No.: GTX-6880

jt

Elevation: ——-

Checked By

_'{:lvert Cliffs Nuclear PP} Location: Calvert Coenty, MD

B-414

Remarks: System G — Compression Ratio: 0.28, Recomnpression Ratio: 0.04

s subuictary of Goomomp Comarsion Diescription: Moist, dark greenish gray Véiayf'(CH).‘ 97% paséing#ZOO sieve, inundated @ 0.5 tsf

01

Thu, 09-NOV-2006 18:35



CONSOLIDATION TEST DATA
SUMMARY REPORT
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After Test

1.26

29.52

76.12

64.68
t No.: GTX-6880

oject N

Before Test

&

e,
Test Date: 09/09/98

d Ratio
'Sqm'pfé ATyp,e__:‘ tube

i

Dry Unit Weight, pef

Waiér Céﬁien_t, %
Saturation, &

Yo

VERTICAL STRESS, tsf

‘Tested By

: 275

| Gs:

.

: 38

Heighf: i in

Pl

eibhe il N“‘?',ea?’ PP|Location: Calvert Coun t)f. MD =
c-7

>

Remarks: System C '~ Compression Rd‘_ﬁo';i 0_.13;{3?:}@”’19;63;3

Description: Moist, olive gray ciayey send (SC) 198

Sample No.: S-16

Boring No.; B-420
" Test No.

 Project

1t

.
i

PL:

37:01

0.1
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CONSOLIDATION TEST DARA

Project: Calvert Cliffs Nuclear PP Location: Calvert County, MD Project No.: GTX-6880
Boring Nc.: B-420 Tested By: wd Checked By: jdt
sample No.: S§-16 Test Date: 09/09/06 Depth: 63.5-65.5°¢
Test No.: C-7 Sample Type: tube Elevation: ---

S80il Description: Moist, olive gray clayey sand (8C}, 19% passing $200 sieve, inundated @ 0.5 tef
Remarks: System C - Compression Ratio: 0,13, Recompression Ratic: <@.01

Measured Specific Gravity; 2.75 Liguid Limit: 49 Initial Beight: 1.00 in
Initial Void Ratio: 1,26 FPlastic Limit: 11 Specimen Diaweter: 2.50 in
Final Void Ratic: ¢.73 Plasticity Index: 38&
Before Consolidation After Conpolidation

Trimmings Specimen+Hing Spacimen+Ring Trimmings
Container ID 1527 RING 1515
WE. Con;aj,ner + Wet Boil, gm 127.8% 342, 84 239,03 131,22
Wt, Container + Dry Soil, gm s8,72 31%.89 313,68 106.01
Wt. Container, gm 8,45 215.%1 215.61 8.43
Wt. Dry Scil, gm 90,27 98. 981 98.081 97.58
Water Content, % 32.23 2%, %2 25,84 25.84
void Ratio - 1.26 .73 Sl
Degree of Saturation, ¥ - 68,866 97.17 -

Dry Unit Weight, pcf i 76,119 9g. 168 -==




CONSOLIDATION TEST DAYA

Project: Calvert Cliffs Nuclear PP Location: Calvert County, MU Project No.: GTX-€880
Boring No,: B-420 Tested By: md Chegked By: jdt
Sampie No.: S-16 Test Date: 08/0%/06 Depth: €3,5-65,5¢
Test No,: C-7 Sample Type: tube Elevation: ---

Soil Degcription: Moist, olive gray clayey send (8C), 19% passing #2800 gieve, inundsted @ 0.5 tef
Remarks: System C - Compression Ratio: 0,13, Recompresgion Ratio: <¥.01 i

Applied Final Void 8train T50 ¥Witting Coefficient of Consolidation
Stress Displacement Ratilo at End Sg.Rt. Log Sq.RE, Log . Ave.
£ef in % min min in*2fsec in*2/sec “in*2/sec
1 ¢.5 0.03098 1,186 3,10 0.0 &, 0 1.83e-0C2 1.65e~00¢2 1,74e-002
2 b 3 G.0B8748 1,126 5.75 0.1 G.0 1.46e~-002 1.66e-002 1,55e-002
3 2 0,08196 1.048 9.20 a.0 ¢.0  1.73e-062 1.86e-002.  1.79e-003
4 4 C.1284 0.966 12.84 0.0 6.0 1.44e-062 2.59e-002 ~ 1.85e-002
5 8 0.1671 0.879 16.71 0.0 6.0 1l.87e- 3.00e-002  2.30e-002
6 4 0,166 0.881 16.60 c.0 G.8 i.40e- ] ] . 1.40e-001
7 2 C.1651 0.883 16.51 g.0¢ G.0 1.08e- . 1.08e-001
& 4 ¢,1656 0. 882 16.56 0.0 G. 0 1.04e-0C1 el
9 & ¢.1706 0. 871 17.06 G.1 G0 6.06e~063
1ic 1€ G¢.2062 ¥.7¢0 20¢.62 ¢.C .o 3.37e-0062
LT 3z ¢,2464 0.700 24.64 0.0 ¢.0 3.08e-002 i
12 g ¢.2436 0.706 Z4.36 G.0 G. 0 5.10e-002 5,10e-002
13 2 ¢,2393 ¢.716 23.93 e.¢ ¢.C 6.80e-0C2 6.80e-002
14 D.& G.2324 0.731 23.24 2.3 g.1 1.52e-0€C3 2.39e-003
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TIME CURVES

CONSOLIDATION TEST DATA
Constant Load Step
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step

160 of 14

Stress: 16. tsf

Lradssstsdarsisatalserslinasa s bouarsii s b

A S el R SR YRR WD SN IV
s a0 o o .yl e, s S v s o o e
i e G e o 0, g s e e
o e 30 o 0. o V15 e o o e ey o o v, o e s S
lllllll L o e T "
b { s 3t b s poatid
i s o e 0 S 4, e e e 1
l.l.....!.ll.n\,.".(...vl.iisu_llll.lﬁ““ilr.lll._v.rl.lIFl,.J_,.Fl.......rkF”F

B Ty S 0 et LGN i e e S e ] S
s o i o i A, . e e, o M St e 0 . s Sk a8, e 4 M 7. et o o
P PR PRSI oy IpI [ SO SHPOT S 0
g e A O S e G =
o v b, i i 2

[ Sty

i 3 t § i

t t
Hif}ilhillllhtil!liriifki?r

I} ( T T

i, o 0 B o0 A ik it
b o l  a a

i

M-S g Tt e s it i - -
B o D e o e e T op B o
s110!!!11!5likf?i&fJLEllt.rlllllﬂllltlf
llllllkdlilr$¢llllllﬁl!ll k!iillJ}lt§¥{s
l.K!ill.l.!l!ﬁ‘.%"f!c}’.stlrll\.lrlaft,'..l &) P -

]

lllllll b i 1o s o o i b

t i 1

] o et o e e e i e il
! | I

i i

R I ot B | N

i O At

[ t
1 N 1
t \ !

o ot e s i s o 1 o it i i o ol i o Lo i s s
e e i i M i S S e Ly ol son i s e ot e
lllll '—'"'b)t!.ﬂ"lll"—ll‘ A 0 b i e e s s e s
o e e s s L L ST

FFVllr|)|II¢II|II$
|

S HEPRS v o s o o o A o i it it ]
\ 1
1 ]
i s s s o in
| I
| t
1 F oy I

o 0 o L 00 Nl s e i

S Bkl Lt o

U L T £
R L R L RN R ana R Sa AR RS

© I e} o [ i o™
\as N ™ ™

% ‘NIVYIS

1
H
1

100G

100

19

0.01

®

s N

TIME

lasxesvesaad e rcaor it ea s v pa b by £y i

. .:.,:..:__:..__:_‘p.—,»n.n;
4

S g i gl e s e

i

o e e e i

'
'
¥
l
t
i

&)
i
1
.,
]
.
1
1
T
I
|
]

x |
1
{
1

t
1
A+<
]
|
'
1
t
4
i
[
1
1
|
t

st o e e

I
i
¢
i
]
i
1
t
|
1
I
<
}

5 SRR

Eog o dudiay i
gy

¥
i
¥
i
¢
i
i

R

e o

o e e o

bor waa wwr o

1

i

I

i

i

i
e e et

{
T
I
I
T
}
[
t
1
i
t
i
e
!
|
[
I
i
t
r
i
i
!
i

16
17
18

g

% ‘NiviLs

—————— e e i e

e e St st e

e At e L

E s s
o ot e e S o ) T R e e e

s o A e i v oo i

§
'
i
t
¥
e -

e o P oo L

s o dasaaioisadisiiisegl
?

W

- s sl

T E‘i}

T

e

3}
yin

10

22

!'fl‘l"lll!lI'lXl'EF:l»Fl""l'lkl'll»lll"lli‘lil‘ii

O

6
SQUARE ROOQT of TIME

4

2

y RN

md S

Somple _Type: tube

=

Tested By
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Project: Calvert Cliffs Nuclear PP| Location: Calvert County, MO

Boring No- B420

Sample No.: S-16
Test No.: C-7

‘Remarks: System € - .Compression Ratio: VOL'#S-,'

2 sbeidioryof Goocoms Comertiont Deescription: Moist, olive groy clayey sand (SCJ, 19% pussing #2
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Description: Moist, olive gray organic clay (OH), 88% passing #200 sieve, inundated @ 0.5 tsf

Remarks: System P — Compression Ratio: 0.31, Recompression Rotio: 0.01
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Project: Calvert Cliffe Nuclear PP
Boring No.: B-423

Sample No,: §-35

Test No.: C-5

CONSOLIDATION TEST DAYA

Location: Calvert County, MD
Tested By: md

Test Date: 09/08/06

Sample Type: tube

Project No.: GTX-688BC
Checked By: jdt
Depth; 158.5-160.1
Rlevetion: --~

Soil Description: Moist, clive gray organic clay (OH}, §8% passing #$200 sieve, inundated e 0.5 tsf

Remarkes: System P - Compression Ratio:

Measured Specific Gravity: 2.7¢
Initial Void Ratio: 1.46
Final Void Ratio: 1,07

Container ID

Wt. Container + Wet Soil, gm
Wt, Container + Dry Soil, am
Wt, Containexr, gm

Wt, Dry Soil, gm

Watex Content, %

Void Ratio

Degree of Saturation, %

Dry Unit Weight, pef

0.31, Recompresgion Ratia: ®.01

Liquid Limit: 74
Plagtic Limit: 18
Plagticity Index: 56

Before Consclidation

Trimnings Specimen+Ritg
968 RING
123,99 238,88
87.1 197,41

8,11 10%,14
78.99 88,268
46.70 45,72

s 1_,"6:

- 86,37

--— 68,583

Initial Height: 1.0C in
Specimer: Diameter: 2.5¢

After Consolidati
Specimen+Ring

232,01
197,41
109.14
88.268
38,20
1.07
89.19
81.543

in

on
Trimmings

click &

13¢.28
95,89
8.24
87.65
39.2¢




CONSOLIDATION TEST DATA

Project: Calvert Ciiffs Nuclear PP Location: Calvert County, MO Project No.: GTX-6880
Boring No.: B-423 Tested By: md Checked By: jdt
Samplie No.: S-35 Test Date: 08/08/06 Depth: 158.5-160,1
Test No.: C-5 Sample Type: tube Elevation: ---

Soil Description: Mcist. olive gray organic clay (OH)}, 88% pegsing $200 sieve, inundated € 0.5 tsf
Remarke: System P - Compression Ratic: (.31, Recompression Ratio: ¥.01

Applied Final Void Strain TS50 Fitting Coefficient of Comsclidation
Stress Displacement Ratio at End 5g.Rt. Log Sg.Rt. Log Ave,
taf in ¥ win min in*2/sec in*2/sec in*2/sec
5 ¢,5 0.0006671 1,459 6.07 .0 c.o 2.07e-002 ¢.00e3+000 z.07e-~002
2 1 ¢.003658 1.452 0.3% 0.4 0.0 2.84e-003 0.00e+000 i.84e-003
3 2 ¢.01287 1.429 1.29 0.1 0.2 9.77e-003 1.58e-002 1.21e~002
4 4 0,0261 %.396 2,62 0.1 0.0 1.30e-002 Z.19e~002 1.63e-002
5 [:3 0.04559 1.348 4.56 0.1 ¢.¢ 7.658e-003 2,01e-002 I.lle-002
6 4 0.04689 1,345 4.69 a.0 0.0 5.34e-002 ¢.00e+000 £.34e-002
7 2 C.04618 1.347 4£.62 0.0 g.c 1.8%e-002 G.00e+000 1.818-002
8 4 0.04579 1.348 4 .58 ¢.0 G.0 4.42e-002 G¢.00e+000 4.42e-002
g 8 ¢, 04866 1,342 4,87 6.9 0.0 8,63e-004 ¢.00e+000 &.63e-004
i0 16 ¢, 085558 1,250 B.56 g.8 0.1 ¢.18e-004 6.92e-003 1,62e-003
11 32 G.1807 1.016 ie, 07 1.4 0.8 4.36e-004 §.18e-004 5.69e-004
12 8 0.1838 1,012 18,25 - c.2 c.0 3.55e-003 G.00e+000 3.55e-003
13 2 ¢.1763 1,027 17.63 3.8 3.9  1,44e-004 1,43e-004 1,44e-004
14 G.5 ¢,1559 1.067 15.9¢9 6.1 5 O 9,3%e-005 1.14e-004 1.03e-004
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TIME CURVES

Constant Load Step

CONSOLIDATION TEST DATA
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SUMMARY REPORT
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CONSOLIDATION TEST DETA

Project: Calvert Ciiffg Nuclear PP Location: Calvert County, MI¥ Project No,; GTX-6880
Boring No,: B-423 Tested By: md Checked Ry: jdt
Sample No,: §-3% Tegt Date: 038/14/06 Depth: 178.5-17%.8
Tept No.: C-11 Sample Type: tube Elevation: ---

Soil Description: Moist, olive silty sand (SM)}, 46% pagsing $#200 sieéve, inundated at ¢,5 tsf
Remarke: System C - Compressioin Ratio: 0.31, Recompression Ratioc: ©.03

Measured Specific Gravity: 2.63 Liguid Limit: 64 Initial Height: 1,00 in
Initial Void Ratio: 1.71 Plaetic Limit: 34 Specimen Diameter: 2.50
Final Void Ratio: 1.00 Plasticity Index: 30
Before Comsolidation Efter Consolidati
Trimmings Specimen+Ring Specimen+Ring
Container ID 1547 RING
W, Container + Wet Soil, gm 239.77 336.%55 324.67
Wi, Container + Dry Soil, gm 168.71 29%.02 295.02
Wt. Container, gm 8.28 216.95 216,95
Wt. Dxy Scoil, gm 161.43 78,0792 78.072
Watex Content, % 43,40 £3.19 37.97
Veid Ratio - .71 1.00
Degree of Saturation, % - §1.€2 106.0¢C

Dry Unit Weight, pof ane 60.59 82,144

in

on
Trimmings



Project: Calvert Cliffe Nuolear PP

Boring No.: B-423
Sample No,: §-3%
Tegt No.: C-11

CONSOLIDATION TEST DRYE

Location: Calvert County, MI
Tested By: md e

Test Date: 09/14/06
Bample Type: tube

Project No,: GTX-6880
Checked By: jdt -
Depth: 178 .5-179.8

Blevation:

Soil Description: Moist, olive silty sand (SM}, 46% passing #200 sieve, inundated at ¢.5 tsf
Remarks:; System C - Compresgioin Ratic: 0,31, Recompression Ratio: ¥, 03

T5G Fitting

PO WA

Applied
Stress
tef

(=]

W s
VIR MDD DS N Mg

©
N

Final

Digplacement
in

C.0157
¢.02806
0¢,05614
0,08646

0.1402

G.1372

0.1338

0.1358

0.1458

0.2159

0.31
¢.3012

0.2833

0.2624

Void
Ratic

1.667
1.634
1.558
1.475
1,330
1.338
1.347
1.342
1.31B
i.125
¢.87¢
G.893
0.%42
¢.9293

Strain
at Bnd
¥

1,87

2.81

5,6%

.65
14.02
13.72
13.38
13.58
14,58
21.5%
31.00
30.12
28.33
26.24

SqQ.RE,
min

A m a4 m s a

N

MHEFOOCQODLDOOOOQ
HNOUNOOOOMMOOO

o

Log
min

NLOOOLOODROOOD
BOONODDIDNLOOO O

Coefficient of Consclidation

8q.RE,
in*2/sec

2.58e-002
i1.67e~-002
2.16e-002
7.10e-003
%.80e-003
9.60e-002
7.95e-002
I,03e-001
7.86e-004
Z.85e~003
5.24e~004
3.41e-002
2.48e-004
T.18e-005

in”2/sec

¢, 00e+00C
2,76e-002
2.65e-002
3.11e-002

Ave.
in*2/sec

2.58e-002
2.,08e-002
2,38e-002
1.16e-002
1.49e-002
9.60e-002
7.95e-002

i 1.03e-001
' 7.86e-~004

5,03e-003
&.0Be~004

- 3.41e-002

6.83e-005

" 3.486-004

7.00e~005




TIME CURVES

Constant Load Step

CONSOLIDATION TEST DATA
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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CONSOLIDATION TEST DETH

Project No.: GTX-6B8C
Checked By: jdt
Depth: 63.5-65,5
Blevation: ---

Location; Calvert County, M
Tested By: md

Tegt Date: 09/25/06

Sample Type: tube

Project: Calvert Cliffs Nuclear PP
Boring No.: B-427

Sample No.: S-16

Test No.: C-29A

Soil Desoription: Moist, black sandy orgapic clay (OH), 61% passing #20¢ sieve, inundated @ 0.5 tsf
Remarks: System C - Compression Ratig: 0.26, Recompression Ratic: _8403

Initial Height: 1,00 in

Ligquid Limit: 56 ;
Specimen Diametex: 2.50 in

Plastic Limit: 16
Plasticity Index: 38

Measured Specific Gravity: 2,74
Initial Void Ratio: 1.02
Final Void Ratic: 0.77

Before Consclidation aAfter Consolidation

Trimmings Specimen+Ritig Specimen+Ring - Trimmings
Container ID 2023 RENG henxy 0%
Wt . Container + Wet Soil, gm 213.54 3ABB.6 356.32 149.06
We. Container + Dry Soil, gm 162,74 325.65 325.88 118,28
WE. Container, gm 8,17 216.9 216.9 B.14
Wt, Dry Soil, gm 154,57 108.85 i08.98 12G.12
Water Content, % 32,87 36.89 27.97 27, 9%
Voic Ratic e 1.82 0.77 -
Degree of Saturation, % --- 97.72 89,99 g
Dry Unit Weight, pcf —-— 84.5%53 96,836 -




CONSOLIDATION TEST DRY¥R

Project: Calvert Cliffe Nuclear PP Location: Calvert County, ME Project No.: GTX-6880
Boring No.: B-427 Tegted By: md Checked By: jdt
Sample No.: S-1i6 Test Date:; 09/25/06 Depth: 63.5-65.5
Test No,: C-2%A Sample Type: tube Elevation: ---

Soil Description: Moist, black sandy organic clay (OH}, 61% passing #200 sieve, inundated @ 0.5 tsf
Remarks; System C - Compression Ratioc: 0,26, Recompression Ratio: #.83

Applied Pinal Void Strain T50 #itting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.RE, Log 8g.Rt. Log Ave,
tef in % min min in*2/sec in*z/sec in*2/sec
2 ¢.B 0.005058 1,013 0.51 a.¢ ¢, 4,20e-002 3.46e~002 3.79e-002
: 2z b 8 0.011 1,001 1.10 0.2 o.0 4.14e-003 3.43e-002 7.3%e-003
i 3 2 0.01927 0.984 1.983 0.2 ¢.¢ 4,03e~003 4.B8e-0D02 7.44e-003
' 4 4 0.03073 0.96% 3.07 G.2 c.0 3.86e-002 4.08e-002 7.06e~-0032
-] & ©.05571 g.910 5.57 0.¢ c.0 8.76e-004 0.00e+000 B.76e~-004
6 4 ¢,05225 0.917 5,23 ¢.0 0.0 1.36e-001 0. 00e+000 1,36e-001
7 2 0.04824 0,925 4,82 C.4 0.0 1.78e-003 0. 00e+0Q00C 1.78e-003
8 4 0.05038 3,921 5.04 G.0 ¢,0 2,20e-002 0.00e+000 2.20e-902
g 8 0¢.05851 &, 905 5,85 a3 ¢.¢ Z2,45e~003 0. 00ex000 2,45e-003
i 16 ¢.1068 G.807 10.68 2.8 3.2 2.40e-004 . 2.16e-004 2,2Be-004
IE 32 0.1838 0.651 18.38 7.0 8.9 B.53e~005 €, 77e-0058 7.56e~008
12 B8 0.31717 G.67¢6 17.317 0.1 G.C 1.07e-002 4,89e-002 1.,75e-002
13 2 0.1504 0.71% 15.04 6.8 G.C &.54e~-005 G.00e+00CC B.54e-0058
i4 0.5 G.1268 6,766 1Z2.68 3¢.8 0.0 1.53e-005 ¢. 00e+000 1.63e-005




CONSOLIDATION TEST DATA

TIME CURVES
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Test Date: 09/25/08
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